FINAL/UPDATED

Onondaga County Department of

) WATER

ENVIRONMENT
PROTECTION

Oak Orchard Wastewater Treatment Plant

Wet Weather
Operating Plan

Original Dated — July 2014
OCDWEP Updated - January 2020



Section 1

Section 2

Section 3

Appendix A

TABLE OF CONTENTS

Introduction and OVEIrVIEW. ......ovueerieeee e

Wet Weather Operational Strategy...............c.oovviiiiiin. ..

a.
b.
C.

Wet Weather Operation Condition # 1.........................
Wet Weather Operation Condition #2...............ceenn.e..
Wet Weather Operation Condition#3.........................

Process Wet Weather Operation...................c.ooiiiiiiiinne,

Screenings & Grit Removal................occoiiin
Primary Clarifier System...............oooiiiiiiiii,

a
b.
c. Activated Sludge Treatment.................cooeiiiiiiiinn.an.
d.
e.
f
g

Secondary Clarifier Treatment System.........................
Lagoon SysStem........ccviviiiiiiiiieiii i i enaeenns
Disinfection / Dechlorination System.......................... 9
Sludge Handling Facilities...............ccooiiiiiniiieen,

Oak Orchard WWTP Site Plan with Sampling Locations



Section 1 — Introduction and Overview

Constructed in 1981, the Oak Orchard WWTP has a design flow of 10 MGD and provides
advanced secondary treatment of wastewater using an Activated Sludge Processes. Wastewater is
collected throughout significant sections of the Town of Clay and portions of the Town of
Cicero; along with the Village of North Syracuse. A system of gravity sewers and smaller
pumping stations convey sewage from a large portion of the service area through trunk sewers to
the Davis Road Pump Station. Flow from this pump station is transported over six (6) miles,
through two interconnected force mains (24” and 36”) that combine to form a single 30” force
main at Euclid in the Town of Clay, which then conveys the sewage to the Oak Orchard WWTP
influent headworks. Wastewater influent is primarily from residential and commercial sources;
however, there are some industrial users, such as Clintons Ditch Corp.

The wastewater undergoes screening and grit removal in the Headworks Building. Grit removal
in accomplished with two (2) aerated grit chambers, which use a mechanical clamshell removal
system, followed by mechanical screen rakes (and a bypass manual bar rack when necessary).
Wastewater then gravity flows from the mechanical screen rakes into the flow distribution
structure, where the flow is evenly split between four (4) primary clarifier tanks. Settled solids in
the primary clarifiers are pumped to the gravity thickeners and floating grease is removed.
Wastewater then flows into the two (2) Covered Pure Oxygen Activated Sludge aeration tanks,
where biological treatment occurs. The treated wastewater (mixed liquor) then flows to the six
(6) Secondary Clarifiers where solids settling occurs with the aid of a cationic polymer.
Activated sludge collected in the clarifiers is recirculated to the aeration tanks and/or wasted to
the two (2) gravity thickener tanks, where it is then hauled to the Metropolitan-Syracuse WWTP
for further treatment.

Effluent from the secondary clarifiers flows through a Parshall flume into two (2) lagoons, which
operate in series. These lagoons act as polishing basins, occasional solids capture and partial
seasonal aeration. Effluent from the lagoons then flows to the two (2) chlorine contact tanks for
seasonal disinfection using Sodium Hypochlorite, followed by dechlorination using Sodium
Bisulfite. Effluent then flows into two (2) dechlorination contact tanks, through a Parshall flume,
before discharge to the Oneida River. Total phosphorus is removed year round with the use of
Aluminum Sulfate. Seasonal nitrification occurs as a function of ambient temperatures. Odor
control is provided for odors collected from the grit chambers and the covered primary overflow
weirs, which are treated with a duplex scrubber unit, using Sodium Hypochlorite.

e Plant Bypass — Oak Orchard WWTP has the capability to bypass flows around the treatment
facility, via a valve which can be opened to divert flow from the Davis Road Pump Station
into the South Lagoon. This diversion would then flow to the North Lagoon, and then either
through or around the Disinfection/Dechlorination system. All flow eventually enters the
Oneida River via Outfall #001. This diversion has never occurred and remains as an
emergency bypass only.

¢ North Lagoon Emergency Overflow — North Lagoon at the Oak Orchard WWTP has a
stabilized emergency overflow (elev. 387.3ft) on the west bank, to prevent failure of lagoon
integrity. This diversion is rare and only recently occurred due to high flows in conjunction
with the Disinfection/Dechlorination system being out of service for construction (2019).

Page 1



Performance Goals

The overall goal of the wet weather operating plan is to provide the best possible treatment to
high flows in an effort to maintain SPDES compliance, minimize the impact of high flows on the
treatment process and to resume full treatment quickly as wet weather conditions abate.

e Maintain SPDES compliance.
e Minimize impact on treatment process units.
e Return facility to full treatment capabilities as soon as possible.

Utilization of the Manual

The purpose of this manual is to provide a set of operating guidelines to assist the Oak Orchard
WWTP and collection system staff in making operational decisions which will best meet the
performance goals and the requirements of the SPDES discharge permit.

During a wet weather event, numerous operational decisions must be made to effectively manage
high influent wastewater flow into the Oak Orchard WWTP. Multiple control structures, varying
conditions of the treatment processes, equipment service status and varying degrees of intensity
and duration of the storm/snowmelt make each event and the reactive operational strategy
potentially unique. No manual can describe the decision making process for every possible
operating scenario. However, this manual will serve as a useful reference for both new and
experienced operators to utilize during wet weather events. Covered specifically are preparations
for a pending wet weather event, strategies for processes control during the event and a checklist
of critical steps involved to monitor and control processes during an event.

This manual is designed to allow use as a quick reference during wet weather events. It is broken
down into sections which cover major unit processes at the Oak Orchard facility. Each section
includes the following information:

e Operational Description — Overview of the designated treatment process and associated
equipment.

e Pre-Wet Weather Event Activities — Activities to be performed in anticipation of pending
wet-weather event.

e During Wet Weather Activities — Major activities to be performed during the wet-weather
event.

e Post Wet Weather Activities — Activities to be performed following the wet weather event,
and in anticipation of future events.

This manual is a living document. Users of the manual are encouraged to identify new steps,
procedures, and recommendations to improve the overall utility of the manual. All
recommendations shall be submitted to the user’s immediate supervisor for consideration for
inclusion in the manual.

Page 2



Section 2 - Wet Weather Operational Strategy

a.

Wet Weather Operation Condition # 1

This occurs when conditions are otherwise dry yet a heavy rain has fallen over a two (2) or
three (3) hour period and subsided. Subsequently, plant influent flows (monitored on-site)
will increase, but not rapidly, as the increase in flow is due to I/I issues, which would take
time to build in the collection system. When observed to trend upward to 10 MGD, proceed
as follows:

1.

Increase the oxygen feed to the aeration tanks in anticipation of solids being conveyed in
the collection system that were previously settled out, causing a higher oxygen demand
in the activated sludge system.
